



REPORT

Technical Report: (6508)322-0169

Page 1 of 4
November 24, 2008





DILLARD'S INC TEST REPORT

TO: MAD ENGINE, INC
13100 GREGG STREET
POWAY, CA 92064

ATTN: MEGAN SMITH (DILLARDS)
C.C.: ANDREA (MAD ENGINE, INC)

LAB NO.: (6508)322-0169
DATE IN: NOVEMBER 18, 2008
MODIFIED DATE IN: NOVEMBER 19, 2008
DATE OUT: NOVEMBER 24, 2008
DEPARTMENT: BOY'S
NO. OF WORKING DAYS: 3
PAGE: 2 OF 4

OVERALL RATING

GOOD _____ **X**
MARGINAL _____
FAIL _____

CHILD SAFETY SUPPLEMENT: N/A

Vendor:	Mad Engine, Inc	Agent:	Not Listed
P.O. No.:	HR4040-042	Factory/Manufacturer:	Pacific (Peace Textiles)
Sample Description:	'Indie Rock' Boy's SS	Style No.:	S9141LW9373
Color:	Brown	Country of Origin:	USA
Claimed Fabric Weight:	Not Listed	Claimed Fabric Count:	Not Listed
Yarn Size:	Not Listed	Size Range:	Med

Sample Status:	Production/Developmental
Product Category:	Knit
Test Requested:	Lead, Cadmium and Phthalates
Previous Report No.:	Not Applicable

Submitted Fiber Content:	100% Cotton
Actual Fiber Content:	N/R
Suggested Fiber Content:	N/A
Submitted Care Instruction(s):	N/L
Suggested Care Instruction(s):	N/A



**BUREAU
VERITAS**

TEST PROPERTY	GOOD	MARG	FAIL	COMMENTS
TOTAL LEAD CONTENT IN THE SURFACE COATING	X			
CADMIUM	X			
PHTHALATES	N/A			See Note

NOTE: It should be noted that after sample review by the lab it was determined that phthalate testing is not applicable for this sample.

Barbara-Jean Daniels

Client Specialist
Barbara-Jean Daniels

For any administrative questions please contact Mary Jane Leopardi,
mary-jane.leopardi@us.bureauveritas.com
1-508-844-2780

For any **Technical** questions please contact:
Cathy Rodrigues
508-844-2742
cathy.rodrigues@us.bureauveritas.com

For any **Analytical** questions please contact:
John Gerringe
508-844-2979
john.gerringe@us.bureauveritas.com

TEST PROPERTY

TEST RESULTS

REQUIREMENTS

DETERMINATION OF TOTAL LEAD CONTENT IN THE SURFACE COATING (ASTM E1613/ E1645 MODIFIED)

(PPM) Blue/Yellow/Orange/Bronze Print: 3 ppm MAX 600 PPM

CADMIUM (ASTM E1613/ E1645 MODIFIED)

ppm Blue/Yellow/Orange/Bronze Print:: <50 ppm MAX 100 PPM



**BUREAU
VERITAS**



**GENERAL CONFORMITY CERTIFICATE
FOR
CONSUMER PRODUCT SAFETY IMPROVEMENT ACT**

November 24, 2008
Page 1 of 1

MANUFACTURING LOCATION	IMPORTER	PRIVATE LABELER	PERSON MAINTAINING RECORDS
ANDREA MAD ENGINE 13100 GREGG STREET POWAY, CA 92064 TEL. NO.: 858-558-5270 X108	<Company Name> N/L <Address> N/L TEL. NO.: <Tel.No> N/L	Dillard's, Inc. 1600 Cantrell Road Little Rock, AR 72201 501-376-5420	Dean Worley Dillard's, Inc. 1600 Cantrell Road Little Rock, AR 72201 501-376-5420
Sample Description: Reference No. PO No.: Place of Testing: Date of Testing:	"Indie Rock" Boy's SS (6508)322-0169 HR4040-042 Taunton November 24, 2008	Style No(s): SKN/SKU No.: Country of Origin: Date of Manufacture:	N/L S94KW937B USA Sept/2008

I (we) hereby certify that the product contained within this shipment complies with all applicable rules, bans, regulations and standards under the CPSC (Consumer Product Safety Act) enforced by the CPSC.

The following rules, bans, standards and regulations apply for this product:

CPSC product Category	Test Description	Law/ Act	Federal Regulations Title16CFR Part No.
Lead in Paint	Lead in Surface Coating	CPSA	16 CFR 1303
Wearing Apparel	Wearing Apparel Flammability	FFA	16 CFR 1610

Key to Abbreviations: CPSC – Consumer Product Safety Act
FHSA – Federal Hazardous Substances Act
FFA – Flammable Fabric Act